
MASSACHUSETTS WATER 
RESOURCES AUTHORITY 
 

 
 

 
 
 

Fiscal Year 2014 
Proposed 

 

CURRENT EXPENSE 
BUDGET 

 



BOARD OF DIRECTORS 
 
 

Richard K. Sullivan Jr., Chair  
 

John J. Carroll, Vice Chair 
 

Joseph C. Foti, Secretary 
 

Joel A. Barrera 
 

Kevin L. Cotter 
 

Paul J. Flanagan 
 

Michael S. Gove 
 

Andrew M. Pappastergion 
 

Brian R. Swett 
 

Henry F. Vitale 
 

John J. Walsh 
 
 
 
 
 
 
 

Prepared under the direction of 
 

Frederick A. Laskey, Executive Director 
Michael J. Hornbrook, Chief Operating Officer 

Rachel C. Madden, Director, Administration & Finance 
 
 

together with the participation of MWRA staff. 
 
 
 



MASSACHUSETTS WATER RESOURCES AUTHORITY 
[...]
Deer Island’s FY14 Proposed Budget assumes treatment of an average flow of 360 mgd based on twelve years of 
historical data.  The projected quantity of digested sludge to be pumped to FRSA (TSS basis) is 106 TPD.  This is 
based on data from the seven years after the discontinuation of the DSL centrifuges and the start-up of the 
Braintree-Weymouth tunnel. 
 
Deer Island’s FY14 Proposed Budget accounts for the impact of self-generation of electricity from the steam 
turbine generator, combustion turbine generators, hydroelectric generators, wind turbine generators, and 
photovoltaic panels. In total, these assets will meet approximately 29% of the total energy requirements. 
 
Deer Island continues to comply with the conditions of the current National Pollutant Discharge Elimination 
System (NPDES) Permit which expired in FY06. Given the uncertainty regarding the timing of the permit renewal 
from the Environmental Protection Agency (EPA), Deer Island’s FY14 Proposed Budget does not assume the new 
permit will be in effect for FY14. When the new permit is issued, it is anticipated that Deer Island’s treatment 
process will be required to kill enterococcus in addition to fecal coliform to comply with the new regulations.  
 
Budget Highlights: 
 
 The FY14 Proposed Budget is $48.9 million, an increase of $766,000 or 1.6%, from the FY13 Final Budget. 

 $17.8 million for Wages and Salaries, an increase of $331,000 or 1.9%, from the FY13 Final Budget. The 
FY14 Proposed Budget funds on average 230 filled permanent positions three less than in the FY13 Final 
Budget. The FY14 Proposed Budget also includes $156,000 for stand-by pay to support operational and 
maintenance needs primarily during storms and emergencies. 

 $1.0 million for Overtime, which is essentially level-funded with the FY13 Final Budget. Overtime supports 
operational coverage, critical maintenance projects, and regulatory requirements (i.e. inspections). 

 $3.2 million for Chemicals, an increase of $304,000 or 10.5%, from the FY13 Final Budget. The FY14 
Proposed Budget reflects management’s expectation that a new NPDES permit will not be in effect for Deer 
Island for FY14. The budget includes $1.2 million for sodium hypochlorite, $810,000 for ferric chloride, 
$309,000 for polymer, $273,000 for activated carbon, and $148,000 for sodium bisulfite. The majority of the 
increase from FY13 to FY14 is mainly due to projected increases in chemical prices.  

 $13.2 million for Utilities, an increase of $168,000 or 1.3%, from the FY13 Final Budget. The FY14 Proposed 
Budget includes $9.7 million for electricity, $2.0 million for diesel fuel, and $1.5 million for water.  The FY14 
Proposed Budget reflects the average of several years of actual data for power usage and self-generation. The 
FY14 Proposed Budget also reflects revised self-generation estimates for the new back pressure steam turbine 
generator (STG), based on limited FY13 actual output. 

 $12.7 million for Maintenance, which is essentially level-funded with the FY13 Final Budget. The FY14 
Proposed Budget includes $5.7 million for materials and $7.0 million for services. Of the total, $8.2 million or 
64% is for plant and machinery services and materials, $1.8 million is for electrical system maintenance, and 
$1.4 million is for building and grounds work. 

 $221,000 for Professional Services, a decrease of $50,000 or 18.5%, from the FY13 Final Budget. The 
decrease reflects a lesser amount for projected spending in the as-needed design contracts to support the 
development of major CEB-funded maintenance projects.  The budget decrease reflects the level of support 
expected for the priority projects in FY14. 

 

   



 
 
 

FY14 Proposed CEB -- page III-15

 $410,000 for Other Materials, a decrease of $4,000 or 1.0%, from the FY13 Final Budget. The FY14 
Proposed Budget includes $150,000 for health and safety materials, $98,000 for work clothes, and $68,000 for 
vehicles expenses (tolls, mileage, and gas).  

 $295,000 for Other Services, a decrease of $15,000 or 4.7% from the FY13 Final Budget. The FY14 Proposed 
Budget includes $101,000 for permit fees, $50,000 for fax and copier leasing and servicing, $40,000 for 
hazardous materials safety services, $36,000 for telephones, and $12,000 for freight charges.  



FY14 Proposed CEB -- page III-16 

 
RESIDUALS MANAGEMENT 

 

 
Program Description and Goals: 
 
The Residuals Management Program manages the processing and disposal of approximately 106 dry tons per day 
total suspended solids (TSS) of sludge from the anaerobic digestion process at Deer Island Treatment Plant, as well 
as the disposal of grit and screenings from all MWRA facilities.  MWRA seeks to dispose of all sludge and grit and 
screenings in a reliable, economical, and environmentally sensitive manner.  
 
 MWRA contracts with the New England Fertilizer Company (NEFCo) to operate the sludge processing facility, 

and to market and distribute sludge products.  A 15-year contract with NEFCo became effective March 1, 2001 
and will expire on December 31, 2015. Liquid sludge from Deer Island is pumped through the Braintree-
Weymouth cross-harbor tunnel to the Fore River processing facility where it is dewatered, dried, and shipped 
by either rail or truck for use as fertilizer or to other appropriate disposal.  MWRA is committed to the 
beneficial reuse of biosolids to the greatest extent practicable.   

 
 In FY11, MWRA completed a third-party independent condition assessment of the NEFCo facility.  The 

consultants noted the facility was in excellent condition and recommended only minor modifications to several 
control system devices.  

 

 The budget is based on 106 tons per day (TPD based on TSS), consistent with historical actual annual tonnage 
since the start-up of the Braintree-Weymouth tunnel through FY13.  

 

 Grit and screenings (minor residuals) from MWRA's headworks and certain pump stations are collected and 
disposed of in landfills.  MWRA contracts with a third party operator for this service.  Minor residuals are by-
products of wastewater pre-treatment and primary/secondary treatment processes and include grit, screenings, 
and scum screenings.  The current contract expires on 6/13/13 and will be replaced with a new contract.  

 

Budget Highlights: 
 
 The FY14 Proposed Budget is $15.9 million, a decrease of $697,000 or 4.2%, from the FY13 Final Budget. 
 
 $117,000 for Wages and Salaries, an increase of $2,000 or 1.8%, from the FY13 Final Budget. The funding 

supports one position. This department also receives on-going management oversight and staff support from 
other departments of the MWRA including Deer Island, Treasury, and Operations Administration. 

 

LINE ITEM
FY11
Actual

FY12
Actual

FY13
Budget

FY14
Proposed

WAGES & SALARIES 107,382$        113,188$        114,899$        116,913$        2,014$            1.8%
OVERTIME -                 -                 -                 -                 -                           -   
FRINGE BENEFITS -                 -                 -                 -                 -                           -   
UTILITIES -                 -                 -                 -                 -                           -   
ONGOING MAINTENANCE 843,858          965,977          1,021,790       684,692          (337,098)         -33.0%
TRAINING & MEETINGS -                 -                 3,400             3,400             -                 0.0%
PROFESSIONAL SERVICES -                 -                 1,000             1,000             -                 0.0%
OTHER MATERIALS -                 -                 1                    100                99                  9900.0%
OTHER SERVICES 14,587,809     15,452,700     15,480,531     15,118,606     (361,925)         -2.3%
TOTAL 15,539,049$    16,531,865$    16,621,621$    15,924,711$    (696,910)$       -4.2%

Proposed FY14 Current Expense Budget
RESIDUALS MANAGEMENT PROGRAM

Change
FY13 to PFY14



 
 
 

FY14 Proposed CEB -- page III-17

 $685,000 for Maintenance, a decrease of $337,000 or 33.0%, from the FY13 Final Budget. The funding 
supports the capital repair, replacement, and improvement component of the NEFCo contract, which includes a 
specific level per year adjusted to account for inflation. The change from FY13 to FY14 is based on an 
approved replacement schedule established at the time of the contract award.   

 
 $14.1 million or 89% of FY14 Proposed Budget is for the Sludge Pelletization portion of the NEFCo contract. 

The FY14 Proposed Budget is $451,000 or 3.1% less than the FY13 Final Budget primarily due to lower 
inflation rates for natural gas. The FY14 Proposed Budget is based on an average of 106 tons per day, level 
funded with the FY13 Final Budget.  

 
 $933,000 for Grit and Screenings disposal, an increase of $102,000 or 12.3%, from the FY13 Final Budget.  

The majority of the increase, $85,000, is due to a 10% inflation factor for the new contract. The remainder of 
the change results from quantity increases due to the on-going clarifier rehabilitation project at the Deer Island 
Treatment Plant. 

 
 $20,000 for Printing. The FY14 Proposed Budget includes $12,000 for plastic bags to meet the increased 

demand in distribution to public and private groups and $8,000 for a bagging machine.  



FY14 Proposed CEB -- page III-18 

 
CLINTON WASTEWATER TREATMENT PLANT 

 

 
Program Description and Goals: 
 

The Clinton Wastewater Treatment Program provides advanced sewage treatment services to the Town of 
Clinton and the Lancaster Sewer District. MWRA assumed formal operational responsibility for the Clinton plant 
in 1987. Since then MWRA has designed and constructed new primary, secondary, and advanced treatment 
facilities which incorporated rehabilitated portions of the existing plant with new construction. The new facilities, 
designed to meet all current and projected National Pollutant Discharge Elimination System (NPDES) discharge 
standards, was completed in 1992. 
 

The plant provides secondary treatment using an activated sludge process in combination with advanced nutrient 
removal and dechlorination. The major facilities include a headworks, primary settling tanks, digesters, sludge 
processes, trickling filters, aeration tanks, secondary tanks, and a chemical addition building. The plant discharges 
its effluent into the South Nashua River in accordance with the discharge limits of the facility's NPDES permit 
which limits effluent flow to 3.01 mgd. The plant has a potential peak flow rate of 12 mgd and a 6 mgd peak 24 
hour rate. Residual materials are pressed and transported to an MWRA-owned landfill for disposal. Staff also 
performs regular monitoring of the landfill site.  
 

The FY14 Proposed Budget reflects the first full year of operation of the Clinton aeration system efficiency 
improvements and redundant pumping at the influent and intermediate lift stations.  These improvements will be 
completed early in calendar year 2013.  Staff commenced the projects based on a consultant study that 
recommended installing fine bubble diffusers in three of the six secondary aeration tanks and removing the existing 
mechanical mixers to obtain a better oxygen transfer rate while reducing electricity consumption.  In FY12, the 
project scope was expanded to include the installation of four permanent submersible auxiliary pumps to increase 
pumping capacity during high flow conditions in the plant and also the installation of SCADA to control the 
system, collect and store data, and visually monitor the processes. The redundant pumps also enable MWRA to 
avoid the cost of renting additional pumps which were required four times in the past two years.  Further, the new 
submersible pumps are energy efficient and will significantly reduce the plant’s energy consumption (approximate 
savings of $35,000 per year). National Grid has allotted a grant for $177,000 for this work which is available when 
work is completed in 2013. 
 
 
 
 

LINE ITEM
FY11
Actual

FY12
Actual

FY13
Budget

FY14
Proposed

WAGES & SALARIES 590,677$        621,889$        642,303$        668,486$        26,183$          4.1%
OVERTIME 34,485            46,728            52,500            52,500            -                 0.0%
FRINGE BENEFITS 359                685                1,000             1,000             -                 0.0%
CHEMICALS 205,359          214,078          281,546          312,167          30,621            10.9%
UTILITIES 310,608          267,800          284,134          238,574          (45,560)           -16.0%
ONGOING MAINTENANCE 191,997          202,621          200,441          201,940          1,499             0.7%
TRAINING & MEETINGS 660                -                 500                300                (200)               -40.0%
PROFESSIONAL SERVICES 1,973             1,638             1,700             1,700             -                 0.0%
OTHER MATERIALS 106,913          139,691          148,790          148,640          (150)               -0.1%
OTHER SERVICES 18,344            21,373            18,977            20,027            1,050             5.5%
TOTAL 1,461,375$     1,516,503$     1,631,891$     1,645,334$     13,443$          0.8%

Proposed FY14 Current Expense Budget
CLINTON WASTEWATER TREATMENT PROGRAM

Change
FY13 to PFY14



 
 
 

FY14 Proposed CEB -- page III-19

Budget Highlights: 
 
 $669,000 for Wages and Salaries, an increase of $26,000 or 4.1% from the FY13 Final Budget. This funds 

eight positions and one part-time contract clerical position.  
  
 $53,000 for Overtime, level funded from the FY13 Final Budget. Overtime is used for critical maintenance 

work and to meet the 24 hour, 7 day per week emergency coverage requirement.   
 

 $312,000 for Chemicals, an increase of $31,000 or 10.9% from the FY13 Final Budget. Chemicals are used for 
sludge processing and disposal and wastewater treatment. The change from FY13 to FY14 reflects expected 
price increases and revised estimates for wastewater treatment chemical use associated with the additional 
requirements expected in the new NPDES permit. The FY13 Budget assumed start-up as of January 2013 (1/2 
year) whereas the FY14 Proposed Budget assumes start-up as of July 2013 (full year).  

 

 $239,000 for Utilities which is $46,000 or 16.0% less than the FY13 Final Budget primarily due to the 
projected full year savings in electricity use from the aeration rehabilitation project and lower water use due to 
operational improvements. Utilities represent 14.5% of the FY14 Proposed Budget. The budget includes 
$166,000 for electricity, $62,000 for fuel oil, and $10,000 for water.  

 

 $202,000 for Maintenance, a $2,000 or 0.7% increase from the FY13 Final Budget. The FY14 Proposed 
Budget includes $57,000 for major projects based on the most current rolling priority list. The remainder of the 
budget is for routine materials and services. Maintenance represents 12.3% of the FY14 Proposed Budget. 

 

 $149,000 for Other Materials, essentially level funded with the FY13 Final Budget. The Other Materials 
budget includes $136,000 for clean fill for the landfill operation. 

 
 $20,000 for Other Services, a $1,000 or 5.5% increase from the FY13 Final Budget. The budget includes 

$11,000 for permit fees, $5,000 for telephones, and $3,000 for railroad easement expenses. 



FY14 Proposed CEB -- page III-20 

 
FIELD OPERATIONS 

 

 
The primary goal of the Field Operations Department (FOD) is to provide high quality, uninterrupted water 
delivery and wastewater collection services to MWRA communities. The department is responsible for the 
treatment, transmission, and distribution of water from the Quabbin and Wachusett reservoirs to community water 
systems.  It also manages the collection, transport, and screening of wastewater flow from MWRA communities to 
the Deer Island Treatment Plant as well as MWRA’s industrial pretreatment, permitting, and monitoring program. 